g'é RF Test Report of RRU3201 V200R013
Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

Appendix A: Transmitter Output
Power
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g’é RF Test Report of RRU3201 V200R013
Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

1 Average Power (Total)

Test Mode Carrier Conf. | RF Average Average Average Average Power | Verdict
Ch. Power [dBm] | Power [dBW] | Power [W] [W/100 kHz]
E-TM 1.1 5M(40W) B 45.84 15.84 38.37 0.770 Pass
M 46.06 16.06 40.36 0.807 Pass
T 46.42 16.42 43.85 0.877 Pass
10M(40W) B 46.24 16.24 42.07 0.421 Pass
M 45.97 15.97 39.54 0.395 Pass
T 46.56 16.56 45.29 0.453 Pass
15M(40W) B 45.94 15.94 39.26 0.262 Pass
M 46.08 16.08 40.55 0.270 Pass
T 46.07 16.07 40.46 0.270 Pass
20M(40W) B 46.02 16.02 39.99 0.200 Pass
M =B =B =B =B Pass
T =B =B =B =B Pass
2 Peak-to-Average Ratio
(Not applicable)
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g’é RF Test Report of RRU3201 V200R013
Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

Appendix B: Modulation
Characteristics
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sa RF Test Report of RRU3201 V200R013

HUAWVEI FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

1 Result Table

Test Mode Digital modulation? Verdict
E-TM 1.1 Yes Pass
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gré RF Test Report of RRU3201 V200R013
Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

2 Test Plot

2.1 Test Mode=E-TM 1.1

@ EUTRA/LTE
Freq: 2.63 GHz Meas Setup: 1TXx1RX Ext. Att: 0 dB
Mode: DL FDD, 25 RB (5 MHz), Normal (CP) Sync State: OK Capture Time: |20.1 ms
CONTINUOUS TRG : FREE RUN RF Frame 10f1 (1)
Result Summary

Frame Result 1/1 Min Mean Limit Max Limit Unit
EVYM PDSCH QPSK 5.23 17.50 %
EVM PDSCH 16QAM 12.50 %
EVM PDSCH 64QAM 8.00 Yo
Time Alignment Error 2,1 ns
Time Alignment Error 3,1 ns
Time Alignment Error 4,1 ns

Results for Selection Subframe(s) ALL Selection Antenna 1 Frame Result 1/1
EVM All 4.02 5.17 5.68 Yo
EVM Phys. Channel 4.05 5.19 5.71 %
EVM Phys. Signal 3.66 4.81 5.59 %o
Frequency Error - 20.65 - 2.61 12.83 Hz
Sampling Error - 2.26 0.34 2.61 ppm
IQ Offset - 66.55 - 58.30 - 52.98 dB
IQ Gain Imbalance - 0.05 - 0.00 0.02 dB
IQ Quadrature Error - 0.05 0.08 0.20 °
RSTP -21.12 - 21.07 -21.02 dBm
OSTP 3.62 3.67 3.72 dBm
B Running ...

Date: Z2B.DEC.2011 21:43:07
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g’é RF Test Report of RRU3201 V200R013
Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

Appendix C: Occupied Bandwidth
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g'é RF Test Report of RRU3201 V200R013
Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

Security Level: Public

1 Result Table

Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHz] Verdict
E-TM 1.1 5M(40W) B 4.47 Pass
M 4.47 Pass
T 4.47 Pass
10M(40W) B 8.91 Pass
M 8.92 Pass
T 8.91 Pass
15M(40W) B 13.37 Pass
M 13.36 Pass
T 13.36 Pass
20M(40W) B 17.81 Pass
M = Pass
T = Pass
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g'é RF Test Report of RRU3201 V200R013

Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2 Test Plot

21 Test Mode=E-TM 1.1

2.1.1 Carrier Conf. = 5M(40W)

2111 Ch.B

% Agilent Freq/Channel
. |

Center Freq

Ch Freq 2.6225 GHz Trig Free 5 62250800 GHz

Occupied Bandwidth e
Center 2.622500000 GHz Start Freq
e T 2.61875008 GHz
' Stop Freq
2.62625888 GHz
CF Step
750008088 kHz
II‘"""f-'"L"I'F'f“'r'r‘?n'r"p'-".-ﬁ'ﬁ' m Man
Freq Offset
A0 B GHz yree  (.00000000 Hz

25 / kHz #\VBW 478 kHz #Sneepn 106 )

. . - — Signal Track
Occupied Bandwidth Occ BH % Pur 00 % |l 0ff

4.4666 MHz ¥ db

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. C:/TMPIMAGE.GIF file saved
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SVA RF Test Report of RRU3201 V200R013

HuAawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2112 Ch.M
% Agilent Freq/Channel

Center Freq

Ch Freq 2.63 GHz Trig Free 5 63060800 GHz
Occupied Bandwidth e
Center 2.630000000 GHz Start Freq
e s 2:62625000 GHz
' Atten 28 dB
" Stop Freq
1 2.63375008 GH
?:.--o-*-.n--f._.-;r-14.w..4.n.-.-n-.--.---'\r-o-1Irut---q.-,0..-n-.r-1-1-..-J.*-.-.uﬁ—w.m'\m-.-—-vmq.-.-,?l <
| I'a CF Step
=>4 & 750.000000 kHz
- *«r-'w""T‘-"r*r-...J'w'-.*-,*'J onr Ty Huto Man
Freq Offset
enter 2630 AAA @ GHz Span 7 A.ARERAGAER Hz
#R W 47 kHz #\BH 478 kHz #Sweep 100 ms (€
- - - : Signal Track
Occupied Bandwidth Occ BH % Pur g o 0ff

4.4709 MHz ¥ db

Transmit Freq Error -1 :Hz
¥ dB Bandwidth

Copyright 2000-20810 Agilent Technologies
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

2113 Ch.T

- Agilent

Ch Freq 2.6375 GHz Trig Free

Occupied Bandwidth e

Ref G dBm Atten 20 dB

|

i R

Span 7.5 MHz

¥ dB Bandwidth

File Operation Status. C:/TMPIMAGE.GIF file saved
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

2.1.2 Carrier Conf. = 10M(40W)

2121 Ch.B

- Agilent

Ch Freq 2.525 GH=z Trig Free

Occupied Bandwidth I

RBW 100.0 kHz

Security Level: Public

BW/Avg

Auto

Auta

On

Res BHW
188.8 kH=z
Man

YBW/RBH
3.00000
Man

Average
16
Off

| Avg/VBM Type

#\VBH 388 kHz #5weep 186 r

Occupied Bandwidth Occ BH ¥ Pwr
8.9141 MHz % dB

Transmit Freq Error 1.5
¥ dB Bandwidth

Autno

Pur (RMS)»
Man

Span/RBHW
166

Man

File Operation Status. C:/TMPIMAGE.GIF file saved
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SVA RF Test Report of RRU3201 V200R013

noawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2122 Ch.M
- Agilent Span

e
Ch Freq ?2.63 GHz Trig Free

Occupied Bandwidth e

Span 12.00000000 MHz Span Zoom

Full Span

Span
126000000 MHz

Zero Span

Last Span

#UBH 470 kHz #Sweep 108 ms

Occupied Bandwidth Occ BH % Pwr
89174 MHz % dB

Transmit Freg Error 7 kHz
¥ dB Bandwidth

File Operation Status. C:/TMPIMAGE.GIF file saved
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SVA RF Test Report of RRU3201 V200R013

noawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2123 Ch.T
- Agilent Span

e
Ch Freq 2.535 GHz Trig Free

Occupied Bandwidth e

Span 12.00000000 MHz Span Zoom

Full Span

Span
126000000 MHz

Zero Span

Last Span

#UBH 470 kHz #Sweep 108 ms

Occupied Bandwidth Occ BH % Pwr
89122 MHz % dB

Transmit Freg Error Hz
¥ dB Bandwidth MHz %

File Operation Status. C:/TMPIMAGE.GIF file saved
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

2.1.3 Carrier Conf. = 15M(40W)

2131 Ch.B

# Agilent BW/Avg

I ——— Res BH
Ch Freq 2.6275 GHz Trig Free 150.0 kHz

Occupied Bandwidth I Auto Man

Atten 28 dB VBW/RBW
1. ARAAR

S B P PSP S ers il e Auta Man

Average
16
On Off

il Avg/VYBH Type
Pur (RMS»
- 4 Huto Man

#YBH 478 kH=z #Sweepn 106 r

Occupied Bandwidth Occ BH % P:;
13'3652 Mz " Span/RBH

Transmit Freq Error -5 S 186
¥ dB Bandwidth 7K Auto Man

File Operation Status. C:/TMPIMAGE.GIF file saved
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SVA RF Test Report of RRU3201 V200R013

noawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2.1.3.2 Ch.M
- Agilent BW/Avg

| Res BW
Ch Freq 2.63 GHz Trig Free 150.0 kHz

Occupied Bandwidth I Ruto Man

VYBH/RBHW
1.BBa6E
Auto Man

Average
18
On Off

Avg/YBH Type

Pur (RMS

Auto Man
#UBH 470 kHz #Sweep 108 ms

upied Bandwidth Occ BH % p:;
13.3605 MH X —

Transmit Freq Error A kHz 186
¥ dB Bandwidth S Auto Man

File Operation Status. C:/TMPIMAGE.GIF file saved

Report No: SYBH(R)002012012EB-1 Huawei Proprietary and Confidential Page 15 of 66
Copyright © Huawei Technologies Co., Ltd.



SVA RF Test Report of RRU3201 V200R013

noawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2133 Ch.T
- Agilent BW/Avg

| Res BW
Ch Freq  2.6325 GHz Trig Free 150.0 kHz

Occupied Bandwidth I Auto Man

RBW 150.0 kHz

VYBH/RBHW
1.BBa6E
Auto Man

Average
18
On Off

Avg/YBH Type

Pur (RMS
4 Huto Man
#UBH 470 kHz #Sweep 108 ms

Occupied Bandwidth Occ BH % P:;
13.3628 MH X SFRRER

Transmit Freq Error i <Hz 186
¥ dB Bandwidth 13 Hz* Auto Man

File Operation Status. C:/TMPIMAGE.GIF file saved
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

2.1.4 Carrier Conf. = 20M(40W)

2.141 Ch.B

- Agilent

e
Ch Freq 2.65 GHz Trig Free

Occupied Bandwidth I

Span 25.00000000 MHz

#YBH 478 kH=z #5weep 100 r.

Occupied Bandwidth Occ BH ¥ Pwr
17.8123 MHz % dB

Transmit Freq Error

¥ dB Bandwidth

File Operation Status. C:/TMPIMAGE.GIF file saved
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Span
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Span Zoom

Full Span
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su RF Test Report of RRU3201 V200R013

HUAVVVEI FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2142 Ch.M

=B
Report No: SYBH(R)002012012EB-1 Huawei Proprietary and Confidential Page 18 of 66

Copyright © Huawei Technologies Co., Ltd.



su RF Test Report of RRU3201 V200R013

HUAVVVEI FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2143 Ch.T

=B
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g'é RF Test Report of RRU3201 V200R013
Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

Appendix D: Band Edges Compliance

Report No: SYBH(R)002012012EB-1 Huawei Proprietary and Confidential Page 20 of 66
Copyright © Huawei Technologies Co., Ltd.



s% RF Test Report of RRU3201 V200R013

Huawer FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

Security Level: Public

1 Result Table

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for
e.g. the CDMA, WCDMA, WiMAX, LTE systems.

FCC requirements:

Test Mode Carrier Conf. RF Ch. Band Edges Emissions [dBm] Verdict
E-TM 1.1 5M(40W) B -16.76 Pass
T -15.60 Pass
20M(40W) B -23.74 Pass
T -23.00 Pass
E-TM 1.2 5M(40W) B -15.85 Pass
T -14.31 Pass
20M(40W) B -23.28 Pass
T -22.85 Pass
IC requirements:
Test Mode Carrier Conf. RF Ch. Band Edges Emissions [dBm] Verdict
E-TM 1.1 5M(40W) B -20.24 Pass
M -18.10 Pass
T -17.71 Pass
20M(40W) B -23.00 Pass
M =B Pass
T =B Pass
E-TM 1.2 5M(40W) B -17.67 Pass
M -18.47 Pass
T -17.69 Pass
20M(40W) B -22.85 Pass
M = Pass
T = Pass
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&‘VA RF Test Report of RRU3201 V200R013

Huawer FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2 Test Plot (FCC requirements)

2.1 Test Mode=E-TM 1.1

2.1.1 Carrier Conf. = 5M(40W)

2111 Ch.B

7 Atten 20 dB
Display Line
-13.00 dBm

Clear Write

Max Hold

Min Hold

View

Blank

More
1 of 2

Copyright 2000-20810 Agilent Technologies
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&‘VA RF Test Report of RRU3201 V200R013

HUAV\TE| FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2112 Ch.T
Trace
; Atten 26 > Tracg
Display Line
-13.80 dBm :
Clear Write
Max Hold
Min Hold
View
-.,,_._..a-,-._u-.-.--+-..,.tfa.-,-_-._¥_. T LT P W |
Blank
More
1of 2
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

2.1.2 Carrier Conf. = 20M(40W)

2.1.2.1 Ch.B
- Agilent Trace
o dBm Atten 20 dB : Tracg
Center
2.620000000 GHz .
Clear Write
Max Hold
Min Hold
View
Blank
More
'es BH 200 kH: VBH 620 kHz Lo
File Operation Status. C:/TMPIMAGE.GIF file
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&‘VA RF Test Report of RRU3201 V200R013

Huawer FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2.1.22 Ch.T
Trace
Trace
2 3
Clear Hrite
Max Hold
Min Hold
View
Blank
More
sRes BH 200 k Lore
File Operation
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

2.2 Test Mode =E-TM 1.2

2.2.1 Carrier Conf. = 5SM(40W)

2211 Ch.B
- Agilent Sweep
] R UL Sweep Time
@ dBm Atten 28 dBE 15.8 11l 1.086 s
Sweep Time A Han
Sweep
single Cont
Auto Sweep
Time
Morm Acey
Gate
On 0ff

Gate Setup»

Points
S50

#Res BH 51 kHz VBH 150 kHz
File Operation Status. C:/TMPIMAGE.GIF file
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

2212 Ch.T

Atten 20 dB

2 640000000 GHz
-14.31 dBm_

e
—r — "

1

LSS P

WEH 150 kHz #Sweep 1
PIMAGE.GIF file saved
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

2.2.2 Carrier Conf. = 20M(40W)

2221 Ch.B

A dBm Atten 26 dB ) Trace
Center
2.620000000 GHz

Clear Write

Max Hold

Min Hold

View

| SR R LA

Blank

More
1of 2
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g’é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

2222 Ch.T

Clear Write

Max Hold

Min Hold

View

Bruimid s e B B i e B g

Blank

More
1 of 2

#Res BH 200 k

File Operation
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&'& RF Test Report of RRU3201 V200R013

Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
3 Test Plot (IC requirements)

3.1 Test Mode=E-TM 1.1

3.1.1 Carrier Conf. = 5M(40W)

3.1.11 Ch.B

Atten 20 dB

2.619975000 GHz I
-20.73 dBm

Max Hold
Min Hold
View

Blank

More

VEK 156 kHz 1 aof 2
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

Atten 20 dB

2.625025000 GHz
-20.24 dBm
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

3.112 Ch. M

Atten 20 dB

| Marker
2.626936820 GHz
-18.10 dBm

Security Level: Public

Marker
Select Marker
1 2 3 4
Normal
Delta
I Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
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huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

Atten 20 dB

2.632525000 GHz
-19.17 dBm
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huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

3.113 Ch.T

Atten 20 dB

| Marker
2.634975000 GHz
-19.77 dBm

||_|I E: H ]_ 5 I-E1 |'. H z

Security Level: Public

Marker
Select Marker
1 2 3 4
Normal
Delta
I Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

- Agilent Trace

Mkrl 2.648 @
Trace
1 2 3

Atten 20 dB

2.640025000 GHz I
-17.71 dBm

Max Hold
Min Hold
View

Blank

More
1 of 2

#Res BH C1 kHz WEH 150 kHz
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g'é RF Test Report of RRU3201 V200R013
huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

3.1.2 Carrier Conf. = 20M(40W)

3.1.21 Ch.B
- Agilent Trace
o dBm Atten 20 dB : Tracg
Center
2.620000000 GHz .
Clear Write
Max Hold
Min Hold
View
Blank
More
'es BH 200 kH: VBH 620 kHz Lo
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huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
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3.1.22 Ch.M

=B
Report No: SYBH(R)002012012EB-1 Huawei Proprietary and Confidential Page 38 of 66

Copyright © Huawei Technologies Co., Ltd.



su RF Test Report of RRU3201 V200R013
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huawer  FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

3.2 Test Mode=E-TM 1.2

3.2.1 Carrier Conf. = 5M(40W)

3211 Ch.B
- Agilent Marker
. Atten 28 dB 7.94 dBin 139"'9;1' ngkeg
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Appendix E: Spurious Emission at
Antenna Terminals
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FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

Security Level: Public

1 Result Table

Test Mode Carrier Conf. RF Ch. Spurious Emission at Antenna Terminals [dBm] Verdict
E-TM 1.1 5M(40W) B <-13 Pass
T <-13 Pass
20M(40W) B <-13 Pass
T =B Pass
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Huawer FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2 Test Plot
2.1 Test Mode=E-TM 1.1

2.1.1 Carrier Conf. = 5W(40W)

2111 Ch.B
50
40
Q
g
) - e . | [ T PR
-50
_TE._II]EIQ 1000 2000 3000 4000 5000 6000 7000 8000 2000 10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20[‘]0[]
Start Stop — o .
RBW Frequency | Emission | Transducer | Limit [ Margin :
Frequency | Frequency Detector Verdict
[MHZz] [HZ] [dBm] [dB] [dBm] | [dB]
[MHZ] [MHz]
0.009 0.15| 0.001 | RMS 124.988 k -23.82 41.01(-13.00| 10.82 | Pass
0.15 30| 0.01|RMS 8.031 M -42.41 41.01 | -13.00 | 29.41 | Pass
30 20000 1| RMS 2.623G 40.24 42371300 -53.24 |G
NOTE:

The failed emission is the operating frequency, which should be ignored against to the limit.
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2112 Ch.T
50
40
Q
]
) o W“ e e pehen e e W
-50
_TE._II][IQ 1000 2000 3000 4000 5000 6000 7000 8000 2000 10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 2[IlI]EIl]
Start Stop .. e .
RBW Frequency | Emission | Transducer | Limit | Margin :
Frequency | Frequency Detector Verdict
[MHZz] [HZ] [dBm] [dB] [dBm] | [dB]
[MHZ] [MHz]
0.009 0.15| 0.001 | RMS 124.936 k -23.93 41.01 | -13.00| 10.93 | Pass
0.15 30| 0.01|RMS 22942 M -43.74 41.01 | -13.00| 30.74 | Pass
30 20000 1| RMs 2.637G 40.36 4242 [ 1300 5336 |G
NOTE:

The failed emission is the operating frequency, which should be ignored against to the limit.
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Security Level: Public

2.1.2 Carrier Conf. = 20W(40W)

2121 Ch.B
401
35
25
0
Ei; iy,
-5 — o ot i’
-40
-45
“
773.71']09 1000 2000 3000 4000 5000 6000 7000 £000 9000 10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20[‘]00
Frequency (MHz)
Start Stop .. e :
RBW Frequency | Emission | Transducer | Limit | Margin .
Frequency | Frequency Detector Verdict
[MHZz] [Hz] [dBm] [dB] [dBm] | [dB]
[MHZz] [MHz]
0.009 0.15( 0.001 | RMS 125.040 k -22.57 41.01 | -13.00 9.57 | Pass
0.15 30| 0.01|RMS 246.612 k -45.19 4101 (-13.00| 32.19 | Pass
30 20000 1| RMS 2.635G 34.48 4242 1300 | -47.48 |G
NOTE:

The failed emission is the operating frequency, which should be ignored against to the limit.
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2122 Ch.T
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Appendix F: Field Strength of
Spurious Radiation

Report No: SYBH(R)002012012EB-1 Huawei Proprietary and Confidential Page 56 of 66
Copyright © Huawei Technologies Co., Ltd.



s" RF Test Report of RRU3201 V200R013

- -
HUAWEI

FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

Security Level: Public

1 Result Table

Test Mode

Carrier Conf.

RF Ch.

Field Strength of Spurious Radiation [dBm]

Verdict

E-TM 1.1

5M(40W)

<-13

Pass
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Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

2 Test Plot

2.1 Test Mode=E-TM 1.1

2.1.1 Carrier Conf. = 5M(40W)

2111 Ch.M

Level [ dBm ]
- 10

- 80
7
- 90
- 100 . . .
SO M SO M 7 O M TOOM ZO00 M S OO0 M SO0 M 70O T
Frequency [ Hz]
x M ES sSs11122201_r ed
M ES S11122201__pr e
LI ™M RSE_FCC Vot age AV Lim t

Level [dBmMm ]
- 10

- 70 .
[€] 2 G 3G a4 G 5G G G 8 G 1 [€] 18 J
Frequency [ Hz]
> M ES sSs11122202_r ed
M ES S11122202_pr e
LI M RSE_ FCC Vot age AV Lim t
Report No: SYBH(R)002012012EB-1 Huawei Proprietary and Confidential Page 58 of 66

Copyright © Huawei Technologies Co., Ltd.



g’é RF Test Report of RRU3201 V200R013
Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public

Appendix G: Frequency Stability

Report No: SYBH(R)002012012EB-1 Huawei Proprietary and Confidential Page 59 of 66
Copyright © Huawei Technologies Co., Ltd.



s% RF Test Report of RRU3201 V200R013
FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

- W
HUAWEI

Security Level: Public

1  Frequency Error vs. Temperature:

Test Mode | Carrier RF Volt. Temp. Freq. Error Freqg. vs. Freqg. vs. Verdict
Conf. Ch. [HZ] rated [ppm] 20 °C [ppm]
E-TM 1.1 5M(40W) | M 100% -30 °C -22.99 -0.0087 -0.0009 Pass
-20°C -20.29 -0.0077 0.0001 Pass
-10 °C +18.58 0.0071 0.0149 Pass
0°C +18.01 0.0068 0.0147 Pass
10°C +14.19 0.0054 0.0132 Pass
20 °C -20.65 -0.0079 Pass
30°C +17.80 0.0068 0.0146 Pass
40 °C +16.70 0.0063 0.0142 Pass
50 °C +18.20 0.0069 0.0148 Pass
2 Frequency Error vs. Voltage:
Test Mode | Carrier RF Temp. Volt. Freq. Error Freq. vs. Freq. vs. Verdict
Conf. Ch. [Hz] rated [ppm] 20 °C [ppm]
E-TM 1.1 5M(40W) | M 20 °C 85 % -18.41 -0.007 0.0009 Pass
100 % -20.65 -0.0079 Pass
115 % -22.58 -0.0086 -0.0007 Pass
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Appendix H: Receiver Spurious
Emissions (Conducted)
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Huawel FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
NOTE: The requirements are only applicable to IC requirements.

1 Result Table

Test Mode Carrier Conf. RF Ch. Receiver Spurious Emissions (Conducted) [dBm] Verdict
E-TM 1.1 5M(40W) M <-57/-53 Pass
20M(40W) M <-57/-53 Pass
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Huawer FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201 Security Level: Public
2 Test Plot
2.1 Test Mode=E-TM 1.1

2.1.1 Carrier Conf. = 5M(40W)

2111 Ch.M

Laval (dBm)

WMM

—82.5

—87.5-
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|
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1000 1500
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3000 3500

4000 4500

Frequency (Mz)

5000 5500 6000

6500 7000

7500

8000

1
8500 9000

Start Sto
P RBW Frequency [ Emission | Transducer | Limit | Margin :
Frequency | Frequency Detector Verdict
[MHZz] [Hz] [dBm] [dB] [dBm] | [dB]
[MHZ] [MHz]
30 1000 [ 0.12 | MaxPeak 59.784 M -68.43 .00 | -57.00| 11.43 | Pass
1000 9000 1 | Average 6.938 G -76.70 2.07 | -53.00 23.70 | Pass

Report No: SYBH(R)002012012EB-1

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 63 of 66




SV& RF Test Report of RRU3201 V200R013
FCC ID: QISRRU3201-2600M, IC ID: 6369A-RRU3201

- W
HUAWEI

Security Level: Public

2.1.2 Carrier Conf. = 20M(40W)

2121 Ch.M
-5
—-47.5
—62.5
E —63
\:;,5—5
e NWMMWW
30 500 1000 1500 2000 2500 3000 3500 4000 4500 5500 6000 6500 7000 £000 8500 9000
Frequency (MHz)
Start Stop o o .
RBW Frequency | Emission | Transducer | Limit | Margin :
Frequency | Frequency Detector Verdict
[MHZz] [Hz] [dBm] [dB] [dBm] | [dB]
[MHZz] [MHz]
30 1000 | 0.12 | MaxPeak 59.701 M -68.72 .00 |-57.00| 11.72 | Pass
1000 9000 1| Average 6.943 G -76.79 2.06 | -53.00 | 23.79 | Pass
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